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|l nstructi ons

1. This test report shald/l not be partiall

the | aboratory.
2. The test resst tsepoart hase only responsi
3. This test report is invalid without th

4. Thi s test report I's invalid i f transf:

wi t hhoutthor i zati on.

5. Any objection to this test report shal

days from the date of receipt of the r
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Test Resul t Certificatio

Applicant: ALOGI C Corporation Pty Ltd.

Addr ess: Level 40, 140 William Street, Me |l b

ManufacturerlALOGI C Corporation Pty Ltd.

Addr es s Level 40, 140 William Street, Mel b

Product description

Product name/JOURNEY LOC8 FI NDER CARD (WI RELESS

Trademar k: JOURNEY, J-RX.Y, JR

Mo d el name: JSTCWCBL

Series(sModel|JSTCWC2BAT,CWCXX, JSTCWC2XX (XX rep

St andar ds: 47 CFR Part 15. 247

ANSI C23.1BO0

Test Method: |\ hE 558074 DO1 15.247 Meas Guidanec

Date of Test

Date of t est|{20204-07t o 20022 4

Test result:|Pass

Test En|: \);D‘{f% &ﬂl

(James) Qi n

Revi ewe|: B"‘Nk' (/(ﬂ/

(David Lee

Approvel: /em,;al\,w\

(Leon Xhen
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1 General Description
11 Description of the EUT
Product nam/JOURNEY LOC8 FI NDER CARD (WI RELESS

Mo d el name:

JSTCWCBL

Series(Mpopde|JSTCWC2BL, JSITCIMWIWCZ XX (XX represen

Mod el diffeAII the models are the same circui/l
col or.

Flectrical |LIPNLT P S Men(Wireless eharsing)

Accessories|N/A

Hardware: ve|l. 0.0

Software ve|2.0. 2

Test sampl e(MTi 2406-0468106801

RF specification

Bluetooth v V5.3

Oper aft eggen
range:

24024 8H z

Channel numbt40

Modul ati on GFSK

Antenngfpe) PCB

Antenmgaf $) 0. 49dBi

12 Description of test modes
No. Emi ssion test modes
Model TXGFS-KMbps

1210peration channel | i st

Chann':r(el\/lcf_'lie)2 ChannFr(eM?_'l;e; ChannFr(?\A?_'lii ChannFr(?\/I?_'uZ(;
0 2402 10 2422 20 2442 30 2462
1 24014 11 2424 21 2444 31 2464
2 2406 12 2426 22 2446 32 2466
3 2408 13 2428 23 2448 33 2468
4 2410 14 2430 24 2450 34 2470
5 2412 15 2432 25 2452 35 2472
6 2414 16 2434 26 2454 36 2474
7 2416 17 2436 27 2456 37 2476
8 2418 18 2438 28 2458 38 2478
9 2420 19 2440 29 2460 39 2480
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Test Channel List
Operati on B2as&3. 2 4MHz
Bandwi dt H Lowest ChangtMi ddl e Chan|H ghest Char

(MHz) (MHz) (MHz) (MHz)

2 2402 2440 2480
Note: The test software prowomnterdolbyE Wh nfudracwarrleirn
mode, that enables selectable channel, and capabl
Test SofGRMxirreeect Test Mode Tool
Foroweset t,i rgef er to below tabl e.

Mo d e 2402MHz 2440MHz 2480MHz

1M 0 0 0
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13 Enviroai@emtdi ti ons
During the measurement the environment al condi ti
Temperature: |[15AC ~ 35AC
Humi di ty: 20% RH ~ 75% RH
At mospheric 98 kPa ~ 101 kPa
14 Description of support units
Suppequi pment | i st

Descripti Mo d el Serial N Manufactu

/ / / /

Support cable |ist

Descripti Length ( From To

/ / / /
15 Measur ement uncertainty
Measur ement Uncertainty

Occupied channel bandwi|N3 %
RF out put power, conduc/N1 dB
Pow&pectr al Density, coN1 dB
Unwanted Emissions, conN1 dB
Radi ated spurious emi ss|N5. 3dB
Radi ated spurious emi ss|N4. 3dB
Radi ated spurious emiss|N4. 7d8B
Temperature N1 AC
Humi di ty N 5 %
This uncertainty represents an expanded uncertai
| evel wusing a coverage factor of k=2.
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2 Summary of Test Result
Na|l t em Standard Requirement|Resu
1 |[Antenna requirld7 CFR Part 15./147 CFR 203 |Pass
2 |[Occupied Bandw/47 CFR Part 15./47 CFR 15. 2/Pass
g (Maximum Conducl,; crgp part 15.[47 CFR 15. 2Pass
Power
4 |[Power Spectrall47 CFR Part 15.147 CFR 15. 2/Pass
RF conducted s
. ) 47 CFR 15. 2
5 lemi ssions and (47 CFR Part 15.15.209, 15.Pa S
measur ement
Band edge emis 47 CFR 15. 2
6 l(Radiated) 47 CFR Part 15.545 5,409 ~15 (P2SS
Radi ated emiss 47 CFR 247
7 1GHZz) 47 CFR Part 15.15.209, 15.Pa S
Radi ated emiss 47 CFR 15. 2
8 1GHz) 47 CFR Part 15.15.209, 15.Pa S
Note: The device is a DC power supply and does
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3 Test Facilities and accreditations
31 Tedtaboratory

Test | aborat{Shenzhen Microtest Co. , Ltd.

Test site |0101, No. 7, Zone 2, Xinxing | ndu
Communi ty, Fuhai Street, Baobdban Di

Tel ephone: (8B55) 88850135

Fax: (8B855) 88850136

CNAS RegistrICNAS L5868

FCC Registral448573

I C Registrat|21760

CABI D: CNOO93
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4  List of test equipment
N o Equi pment| Manuf act Mo d e | Seri al Cal . ¢ Cal
Occupied Bandwi dth
Maxi milamducted Output Power
Power Spectral Density
Emi ssionsesnhrnoned frequency bands
1 Wideband Rpihgegsc| CMW500 149155 202042 0|20 20631 9
Communi cat.
2 ESG Series Agilen E4421FE GB40051|202042 1|20 20632 0
Ssignal Ge
3 PXA Signal Agil en N9030A MY51350(20204321| 20206320
4 Synthesized Agil en 83752/ 3610A01{2024321| 20206220
5 MXA Signal Agil en N90204 MY50143(202M4321|2020K320
6 RF Comdni ol Tonscen JS08D6] 19D8060| 2024321 202056320
7 |[Band Reject Tonscen JS08M6| 19D8060| 20204321 20206320
8 ESG Vector Agilen| N5182/4 MY50143|20204320| 20 205319
Generator
9 DC Power S Agil en E3632/4 MY40027|2020432 1|20 20K320
Band edge emi ssions (Radiated)
Emi ssions in frequency bands (above
1 EMI Test R{ERohdeé&sc ESCI 7 101166/ 2020432 0( 20 206319
2 Double Rid¢ o.hwaralBBHA 91 2278 |20206L7 20 2066l 6
Broadband Ho
3 Ampli fie Agil en 8449B| 3008A01|20204320|20 205219
4 MXA signal Agil en N9O0204 MY54440(2024321|2020H320
5 PXA Signal Agil en N9030A MY51350(20204321|2020B320
6 Horn ante Schwar zli BBHA 9/ 00987 | 2020361 7| 20 20561 6
7 Pr-ampl i f i Spa@eronEWLGAN18 210405020232 1| 2 0 20622 0
Emi ssions in freqguency bands (bel ow
1 EMI Test R{ERohdeé&sc ESCI 7 101166/ 2020432 0({ 20 206319
o | TRELBGoadba o .pyaral vULB 9| 9161333820 2086L1| 20 20561 0
Ant enna
3 Active Loopl SchwarziFMzZB 15 00066 | 20204323/ 20206322
4 Ampl i fie|lHewl-Raak:j 8447F| 3113A06|20204320|20 206319
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5 Evaluation Results (Evaluation)
51 Antenna requirement
Refer to 47 CFR Part 15. 203, an int
ensure that no antenna other than t
Test Requir|{shal/l be used with the device. The
of an antenna thta@aupluiseg t@oumheguient e
considered sufficient to comply wit
511Concl usi on:
The antenna of the EUT is permanently attachig¢
The EUT complies with the requirement of FCC
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6 Radio Spectrum Matter Test Results (RF)
6.1 Occupied Bandwi dth
Test Requir{d47 CFR 15.247(a)(2)
Test Limit: Refer to 47 CFR 15.247(a)(2), Syste
may operated2i8n Mthze, 92028 3280 0MHz band:/
mi ni mum 6 dB bandwi dth shal/l be at
ANSI C2®1BQ0 section 11. 8
Test Methodypg 558074 D01 15.247 Meas Guidance
Procedure: |a) Set RBW = 100 kHz.
b) Set the VBW >= [3 I RB W] .
c) Detector = peak.
d) Trace mode = max hol d.
e) Sweep = auto coupl e.
f) Allow the trace to stabilize.
g) Measure the maximum width of the
frequencies assdaowoatoaud ewintolrstt mmpl it
|l ower frequencies) that are attenua
measured in the fundamental emissio
6.1.1E. U. T. Operation:
Operating Environment:
Tempera\25 AcC \Humi d\58 % At mosphericl00 kPa
Pre test mgModel
Final test [Model
6.1.2Test Setup Diagram:
[ | TSTPASS
EUT ]____
O
6.1.3Test Dat a:
Pl ease Refer to Appendi x for Details.
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6.2 Maxi mum Conducted Output Power

Test Requir/d47 CFR 15.247(b)(3)

Test Limit: Refer tol5.724C7FH(Rb) (3), For systems u!:
90928 MHz-243806 MHz ;58®bBnd MHz2 5bhands:
alternative to a peak power measur e
can be based on a measur emantoudfputth
Maxi mum Conducted Output Power is d
delivered to all antennas and anten
in the signaling alphabet when the
power conPoweér | mvyelt .be summed acros
antenna el ements. The average must
which the transmitter is off or is
mul tiple modes of operati omo dulea tpiocs
met hods) , the maxi mum conducted out
power occurring in any mode.

ANSI C23%1BQ section 11.9.1

Test Methodypp 558074 D01 15.247 Meas Guidance

Procedure: |[ANSI C®®.1B)Q) sectMaxmn muin ek conduct

621E. U. T. Operation:

Operating Environment:

Tempera|25 AC \Humi d\58 % \Atmospheric\loo kPa
Pre test maModel
Fi nal test |[Model
6.22Test Setup Diagr am:
[ | TSTPASS
EUT _j___
O
6.23Test Dat a:
Pl ease Rependia for Details.
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63 Power Spectral Density

Test Requirld7 CFR 15.247(e)

Test Limit: Refer to 47 CFR 15.247(e), For digi
spectral density conducted from the
not gbeater than 8 dBm in any 3 kHz
continuous transmission. This power
accordance with the provisions of p
met hod of determinirng ptolwercesmalddt eod
determine the power spectral densit
ANSI C2®1BQ0 section 11.10

Test Methodypg 558074 D01 15.247 Meas Guidance

Procedure: |[ANSI C®®1B0 section 11.10, Maxi mum
t hfeundament al emi ssion

631E. U. T. Operation:

Operating Environment:

Tempera\25 AcC \Humi d\58 % At mosphericl00 kPa

Pre test mgModel

Final test |[Model

6.3.2Test Setup Diagram:

|| TSTPASS
EUT _j?__
O

633Test Dat a:

Pl ease Refer to Appendi x for Details.
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64 RFconducted spurious emissions and band edge mea
Test Requiri{d7 CFR 15.247(d), 15. 2009, 15. 205

Test Limit: Refer to 47 CFR 15.247(d), | n any 1
band in which the sprneoaddu |sapteecdt riunnt eol
is operating, the radio frequency p
radiator shall be at | east 20 dB be
the band that contains the highesth
an RF conducted or a radiated measu
demonstrates compliance with the pe
transmitter complies with the condu
RMS averaging overeamtitmedi ohdevapa
this section, the attenuation requi

is not requir

e
ANSI C23®1B0sec
KDB 558074 DO01

Procedur e: ANSI cCe®1B0
Section 11.11. 1, Section 11.11. 2, S

641E. U. T. Operation:

Operating Environment:

Temperzﬂ25 AC \Humid\58 % At mosphericl1l100 kPa
Pre test mgModel

Final test |[Model

642Test Setup Diagr am:

instead of 20 dB. Attenuation bel ow
d.
t

1

n 11.1
247 Meas Guidance

i o
Test Met hod 15

[ | TSTPASS
= — 5
O)
643Test Dat a:
Pl ease Refer to Appendi x for Details.
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65 Band edge

emi ssions (Radiated)

Test Requir

a
Refer to 47 CFR 15.247(d), I n addit
restrictedebandd,iasA 15.205(a), mu
radi ated emissio l'imits specified

Test Limit:

n
Frequency (|Field strengt|Measure
r

(microvolts/ mdistanc
(meters

0. 009490 2400/ F(kHz) 300
0. 40705 24000/ F(kH2z) 30
1. 7896. 0 30 30
3088 100 * 3
882 16 150 * 3
21860 200 * ~* 3
Above 960 500 3
** Except as provided in paragraph
intentional radiators operatoogtedd
frequency-7TRBaMitHg8,8 IMHz-2 1 & 7 HIHz -800r6 4WHOz
However, operation within these fre
sections of this part, e.g., AA 15.
I n the emission tabl e ialkovad, tthhee btair
The emission |imits shown in the ab
empl oying a -fCd &K Rd gqgtueacstior except 90
kHz, 1419100 kHz and above 1000 MHz. R a (¢

three bamsesd aoe measurements empl oy

Test Met hod

ANSI C&2®1BO0Osection 6.10
KDB 558074 D01 15.247 Meas Guidance

Procedur e:

ANSI Cf2®1BOsection 6.10.5.2

651E. U. T. Op

eration:

Operating Environment:

Tempera25 AC |[Humi d58 % At mosphericl00 kPa

The amplitu
reported.

Pre test mgModel
Fi nal t est Model
Not e:

de of spurious emissions which are

6.52Test Setu

p Diagr am:

Ant. Tower

EUT& 3m \/
Support Units

1-4m
Variable

Ground Plane

T

\ | — Pre-amplifier
P

o000
o co e

Spectrum analyzer

Addre®@&5, No. 7,
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6.53Test Dat a:
Model / Polarization: Horizontal / CH: L
Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBul/m dB Detector
1 2310.000 47.37 -2.75 44 62 74.00 -29.38 peak
2 2310.000 37.35 -2.75 34.60 54.00 -19.40 AVG
3 2390.000 53.25 -2.10 51.15 74.00 -22.85 peak
4 *  2390.000 38.00 -2.10 35.90 54.00 -18.10 AVG

Model / Polarization: Vertical / CH: L
Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector
1 2310.000 47.78 -2.75 45.03 7400 -28.97 peak
2 2310.000 37.29 -2.75 34.54 54.00 -19.46 AVG
3 2390.000 47.74 -2.10 45.64 7400 -28.36 peak
4 * 2390.000 37.37 -2.10 35.27 54.00 -18.73 AVG
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Model / Polarization: Horizontal / CH: H
Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBuV/m dB Detector
1 2483.500 59.43 -1.97 57.46 74.00 -16.54 peak
2 " 2483.500 41.88 -1.97 39.91 54.00 -14.09 AVG
3 2500.000 51.78 -1.86 49.92 74.00 -24.08 peak
4 2500.000 37.57 -1.86 35.71 54.00 -18.29 AVG

Model / Polarization: Vertical / CH: H
Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBul/m dB Detector
1 2483.500 48.75 -1.97 46.78 74.00 -27.22 peak
2 2483.500 37.69 -1.97 35.72 54.00 -18.28 AVG
3 2500.000 48.14 -1.86 46.28 74.00 -27.72 peak
4 * 2500.000 37.73 -1.86 35.87 54.00 -18.13 AVG
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Te073BB850UBI Mobi |l e¢:34BB3Wechat same Webh:ttp:// www. I Emaimt:i @51mti . c:



Microtest

fﬁ& ,ﬂll *ﬁ ,ﬁ!ll Pag&®#1l Report No . : -OMT

66 Radi ated emissions (below 1GHz)

Refer tol®724C/HR]) , I n addition, r__adi
Test Requirirestricted bands, as defined in A 1
radi ated emissio l'imits specified

n
Test Limit:|[Frequency (|Field strengt|Measure

(microvolts/ mdistanc
(meters
0

kHz)
(K

(
F Hz)

oo
oo

o|o|o

*
*

QIN PP IWININ
oo gooT |Oouoohs

- 3> T T MmQaT |O00o
WWWWWwWww

** Except as
entional r
uency-72aim
ver, oper
ions ef gt
he emi ssi

ided iremparsagmaphtr
tors operating und
IMHz-2 167 MHz -800r6 4wWHOz
n within these fre
\pdbt 231 and 15. 241
a
t

-0

o <

8,
i
A /

oOs o
>O

t bl e above, the ti
emi ssi on mi s shown in the ab
oying a -fCd &K Rd gqtueacsti or except 9a0
1419100 kHz and above 1000 MHz Ra c
three bands are based on measur emen

ANSI C&2®1BO0Osection 6.6. 4
KDB 558074 D01 15.247 Meas Guidance

Procedure: |[ANSC63.-210013 section 6. 6. 4
66.1E. U. T. Operation:

Operating Environment:

Tempera25 AC |[Humi d58 % At mosphericl00 kPa
Pre test mgModel

Final test |[Model

IT3>>S®00 -3
@ —0

~® 4—w T+~
NT O

Test Met hod

Not e:

The amplitude of spurious emitshsanm ns0 whB cbhe laorve |
reported.

Al | modes of operation of the EUTawereeboVéesth

There were no emissions found below 30MHz with

662Test Setup Diagram:

EUT& Im
Support Unlts

Turn Table
)
80cm[

Ground Plan

Y

Test Receiver

NEE
scos

Addr®65, No. 7, Zone 2, Xinxing Industrial Par k, Fuhai Avgen uCeh,i n
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Ant. Tower 1-4m
Variable
3m 7

EUT& ¢
Support Units ‘

.. _Turn Table

=g

Ground Plane

Test Receiver
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6.6.3Te dDtat a:
Model / Polarization: Horizontal / CH: H

80.0 dBu¥Y/m

70

&0 FCC 15C Radiation Below 1GHz

50 Margin -6 dB

40

30

20

10

-20

-30
-40

30,000 60.000 90.000 MHz) 300.000 500.000 1000.0
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment

1 71.8320 37.05 -11.28 25.77 40.00 -1423 QP
2 123.6985  35.67 -11.78 23.89 43.50 -19.61 QP
3 167.8243  38.95 -11.04 27.91 43.50 -1559 QP
4 216.0240  43.31 -9.00 34.31 46.00 -11.69 QP
5
6

* 300.3672 39.38 -4.77 34.61 46.00 -11.39 QP
455.9058  30.33 -4.11 26.22 46.00 -19.78 QP
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Model / Polarization: Vertical / CH: H

80.0 dBu¥/m

70

&0 FCC 15C Radiation Below 1GHz

50 Margin 6 dB

40

30

20

10

-20

-30
-40

30.000 60.000 90.000 (MHz) 300.000 500.000 1000.0
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuvY dB dBuV/m dBuV/m dB Detector Comment

1 48.1626  34.07 -7.48 26.59 40.00 -13.41 QP
2" 62.8708 41.31 -9.78 31.53 40.00 -8.47 QP
3 167.8243  35.35 -11.04 24.31 43.50 -19.19 QP
4 216.7828  34.86 -8.91 25.95 46.00 -20.05 QP
5
6

301.4224  37.33 -5.03 32.30 46.00 -13.70 QP
455.9058 38.46 -4.11 34.35 46.00 -11.65 QP

Addr®65, No. 7, Zone 2, Xinxing Industrial Par k, Fuhai Avgen uCeh,i n
Te073BB850UBI Mobi |l e¢:34BB3Wechat same Webh:ttp:// www. I Emaimt:i @51mti . c:



Microtest
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6.7 Radi ated emi ssions (above 1GHz)
I n addition, radi ated emi ssions whi
Test RequirflA 15.205(axompuyt waltdhothe radiated
15.209(a)(see A 15.205(c))."
Test Limit:|[Frequency (|Field strengt|Measure
(microvolts/ mdistanc
(meters
0. 009490 2400/ F(kHz) 300
0.4P0705 24000/ F(kH2z) 30
1. 796. 0 30 30
3688 100 ** 3
8816 150 ** 3
21860 200 *=* 3
Above 960 500 3
** Except as provided in paragraph
intentional radiators operating und
frequench47RaMiHie8,8 MHz-2 1 @& 7 HiHz -800r6 4WHOz
However, operation within these fre
sections of this part, e.g., AA 15.
I n the emission table above, the ti
The emios | imits shown in the above
empl oying a -fCd &K Rd gqgtueacstior except 90
kHz, 1419100 kHz and above 1000 MHz. Ra (

t hre bands are based omnmeaaseuragmne N

ANSI C&2®1BO0Osection 6.6. 4
KDB 558074 D01 15.247 Meas Guidance

Procedure: |[ANSI C®®1BOsection 6.6. 4
671E. U. T. Operation:

Operating Environment:

Tempera25 AC |[Humi d58 % At mospRPrees< 100 kPa
Pre test mgModel

Fi nal t est Model

Note: Test frequency are from 1GHz to 25GHz, t
attenuated more than 20 dB below the | imits ar
All modes of opeveatti omvefstti gatkEUddasandr @esdlyt 4 ha

6.72Test Setup Diagr am:

Ant. Tower

EUT& 3m \/
Support Units

Test Met hod

1-4m
Variable

Ground Plane
-

\ [ ) Pre-amplifier
P

Spectrum analyzer

o000
o co e
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6.7.3Test Dat a:

Model / Polarization: Horizontal / CH: L
Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuV/m dBul/m dB Detector
1 4804.000 45.52 2.44 47 .96 74.00 -26.04 peak
2 4804.000 36.21 2.44 38.65 54.00 -15.35 AVG
3 7206.000 50.42 9.22 59.64 74.00 -14.36 peak
4 * 7206.000 41.46 9.22 50.68 54.00 -3.32 AVG
5 9608.000 41.10 10.14 51.24 74.00 -22.76  peak
6 9608.000 32.22 10.14 42.36 54.00 -11.64 AVG

Model / Polarization: Vertical / CH: L
Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit ~ Over

MHz dBuV dB dBuV/m dBuV/m dB Detector
1 4804.000 42.83 2.44 45.27 7400 -28.73 peak
2 4804.000 33.82 2.44 36.26 54.00 -17.74 AVG
3 7206.000 46.61 9.22 55.83 7400 -18.17 peak
4 * 7206.000 37.13 9.22 46.35 54.00 -7.65 AVG
5 9608.000 40.95 10.14 51.09 74.00 -22.91 peak
6 9608.000 32.44 10.14 4258 54.00 -11.42 AVG
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Model / Polarization: Horizontal / CH: M

Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuv dB dBuV/m dBuV/m dB Detector
1 4880.000 49.28 2.66 51.94 74.00 -22.06 peak
2 4880.000 40.18 2.66 42.84 54.00 -11.16 AVG
3 7320.000 43.57 8.85 52.42 74.00 -21.58 peak
4 7320.000 34.41 8.85 43.26 54.00 -10.74 AVG
5 9760.000 41.55 11.50 53.05 74.00 -20.95 peak
6 * 9760.000 33.18 11.50 44 68 54.00 -9.32 AVG

Model / Polarization: Vertical / CH: M
Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuV/m dBu'/m dB Detector
1 4880.000 42.44 2.66 4510 7400 -28.90 peak
2 4880.000 33.99 2.66 36.65 5400 -17.35 AVG
3 7320.000 43.13 8.85 51.98 74.00 -22.02 peak
4 7320.000 33.73 8.85 4258 54.00 -11.42 AVG
5 9760.000 41.11 11.50 52.61 74.00 -21.39 peak
6 * 9760.000 31.76 11.50 43.26 54.00 -10.74 AVG
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Model / Polarization: Horizontal / CH: H

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector
1 4960.000 49.72 2.99 52.71 7400 -21.29 peak
2 4960.000 40.63 2.99 43.62 54.00 -10.38 AVG
3 7440.000 46.19 8.96 55.15 74.00 -18.85 peak
4 * 7440.000 37.29 8.96 46.25 54.00 -7.75 AVG
5 9920.000 42.79 11.19 53.98 74.00 -20.02 peak
6 9920.000 33.38 11.19 44 57 54.00 -9.43 AVG
Model / Polarization: Vertical / CH: H
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuV/m dBu'/m dB Detector
1 4960.000 41.25 299 44 24 7400 -29.76 peak
2 4960.000 32.27 299 35.26 54.00 -18.74 AVG
3 7440.000 43.19 8.96 52.15 74.00 -21.85 peak
4 7440.000 34.30 8.96 43.26 54.00 -10.74 AVG
5 9920.000 42.26 11.19 53.45 74.00 -20.55 peak
6 * 9920.000 33.50 11.19 44 .69 54.00 -9.31 AVG
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Photographs of the test setup
RefeAppeondest Padbops
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Photographs of the EUT
Ref eAppeond&UX Photos
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Appendl X
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Appendix A: DTS Bandwidth
Test Resul
Frequenc DTS BW Li mit :
Test M Ant enr MH % [ MHZ ] [ MHZ ] Ver di
2402 0.664 0.5 PASS
BLE_1M Ant 1l 2440 0.640 0.5 PASS
2480 0.708 0.5 PASS
Addr®65, No. 7, Zone 2, Xinxing Industrial Par k, Fuhai Avgen uCeh,i n
Te073BB850UBI Mobi |l e¢:34BB3Wechat same Webh:ttp:// www. I Emaimt:i @51mti . c:



Microtest

Ao S Pagd#l

Report

No. : -OMIT

Test Graphs

BLE 1M Ant1l 2402

04:40:19 M 107, 3004
TRA

Frequency

= Trig: Free Run
#Atten: 40 dB

Ref Offset 8.96 B
Ref 30.00 dBm

RAvg Type: RMS
Avg|Hold: 1001100
Auto Tune|

CenterFreq
2.402000000 GHz

I—

StartFreq
2.400000000 GHz
N —

StopFreq|
2.404000000 GHz
I—
Span 4.000 MHz CF Step

Sweep 1.000 ms (1001 pts) 400.000 kHz|
Auto Man

AMKr3 664 kHz
-0.139 dB|

MKR MUDE TFE SCL 3

-013°d

e N
=3

FUNCTION  FUNCTION WIDTH FUNCTIONVALLE &

Freq Offset
0Hz|

MSG

STATUS

BLE

2440

1M Ant 1

04:51:20 PM Jul)7, 2004
TRA

Freguency

l:Avg Type:
Trig: Free Run Avg[Hold: 100/100

AL o=
Center Freq 2.440000000 GHz
PNO: -
#Atten: 40 dB
= Auto Tune
A kHz
Ref Offset 8.97 dB AMkr3 640 kHz
Ref 30.00 dBm -0.080 dB| |
CenterFreq
2.440000000 GHz,
—
StartFreq
2438000000 GHz,
A [—
Ly Hul
- Stop Freq
2.442000000 GHz,
[

Center 2.440000 GHz Span 4.000 MHz CF Step

Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 400.000 kHz

MKR MODE TRC SCL Y FUNCTION FUNCTION WIDTH FUNCTION VALUE ~ » Auto Man

1 _
pd N [1[F| 2439976GHz|  3654dBm| | | ]

I 3_ FreqOffset|
- r—1T ] ClH
]

- r—1T ]

- r—1T ]

< NN S A A

g 1]
a9 - [ [ B

¢ >

MSG STATUS

BLE

2480

1M Ant 1

Frequency

wg Type: RMS
AvglHold: 100100

Center Freq 2 4BUD(]D(]D(] GHz )
e > Trig:Free Run
#Atten: 40 dB
Auto Tune|
Ref Offset 8.97 dB <
Ref 30.00 dBm [EES—
CenterFreq
2.480000000 GHz
G [E—
StartFreq
2.4T8000000 GHz
[——
StopFreq|
2.482000000 GHz
—
Center 2.480000 GHz Span 4.000 MHz, CFstep
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts) 400.000 kHz
MER MU[‘E TFE SCL >( Y PUNCTION FUNCTION %IDTH FUNCTIONVALUE & M L
jf N (1 F] = 2479632GHz[  4408dBm| [ 00| 00|
> IERERE 7480-15 GH [ 1586dBm| | [ ]
Bl A [ f[iA) 70BkHZ{A)  odA1dB] T [ ] Freq Offset
; - r—1T ] (ChrH
g @9 7]
7 N
g ]
<N A A
/10 | I A E—
. [ [ ____ | __F
>

g

STATUS
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Appendix B: Maximum conducted output power
Test HResalkl t
Freque| Conducted Pe Limit .
Test Mo Ant enn MH 7 [ dBm] [ dBm] Ver di
2402 5.43 030 PASS
BLE 1M Ant 1 2440 5.28 030 PASS
2480 4.30 030 PASS
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Test Graphs

RL RF AC
Center Freq 2.402000000 GHz

Ref Offset 8.96 dB
Ref 30.00 dBm

Center 2.402000 GHz

e rast > Trig: Free Run
IFGain:Low #Atten: 40 dB

RAvg Type: RMS

1

’r’r\.«,,.-«r"-"'""—"_”“"”"“'"nw

#VBW 6.0 MHz

AvglHold: 100100

Mkr1 2.401 877 75 GHZz
5.430 dBm

T

‘mw

Span 6.000 MHz|
Sweep 1.067 ms (8001 pts)

STATUS

BLE 1M Ant1l 2402

Frequency

Auto Tune|

e
CenterFreq
2.402000000 GHz
|
StartFreq
2.399000000 GHz|
e
StopFreq|
2.405000000 GHz|
J—

CF Step
600.000 kHz,

BLE 1M Antl 2440

Ref Offset8.97 dB
Ref 30.00 dBm

PNO: Fast ~—»— 17ig:Free Run
IFGain:Low  #Atten: 40 dB

02:00:55PM Aug 05, 2004

#Avg Type: RMS : TRA

#VBW 6.0 MHz

Avg|Held: 1001100

Mkr1 2.439 742 00 GHz
5.278 dBm

Span 6.000 MHz|
Sweep 1.067 ms (3001 pts)

Freguency

Auto Tune

CenterFreq
2440000000 GHz

StartFreq
2.437000000 GHz

Stop Freq|
2.443000000 GHz|
e
CF Step

STATUS

BLE 1M Ant1l 2480

Center Freq 2.480000000 GHz
PNO:

Ref Offset 8.97 dB
Ref 30.00 dBm

Center 2.480000 GHz

TFast > Trig:Free Run
IFGain:Low #Atten: 40 dB

Mﬂr

#VBW 6.0 MHz

RAvg Type: RMS
AvglHold: 100100

Mkr1 2.480 108 00 GHZ
4.295 dBm

™

M”WW

Span 6.000 MHz|
Sweep 1.067 ms (3001 pts)

Frequency

CenterFreq
2.480000000 GHz|

StartFreq
2477000000 GHz,

[
StopFreq
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Appendix C: Maximum power spectral density
TeRtesult

Frequen Resul t Limit .

Test Mo Ant enn| [MH [d B m/Halk [d B m/Halk Verdi

2402 8. 75 08.00 PASS

BLE_1M Ant 1 2440 9. 11 08.00 PASS

2480 -10. 45 08.00 PASS
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Test Graphs

BLE 1M Ant1l 2402

RL RF 500 AC S OFF ALIGN AUTO 01:57:29
Center Freq 2.402000000 GHz ) #Rvg Type: RMS TRA Frequency
PNO: Wide Ly 17ig: Free Run AvglHald:>100/100 T

IFGain:Low #Atten: 30 dB

oer
Mkr1 2.401 964 8 GHZ Auto Tune
Ref Offset £.96 dB

Ref 20.00 dBm -8.748 dBm
CenterFreq
2.402000000 GHz
|
StartFreq|
2.400500000 GHz|
e

StopFreq
2403500000 GHz

Span 3.000 MHz|
#VBW 10 kHz Sweep 318.0 ms (30000 pts)

STATUS

1M Antl 2440

FL RE 502 AC

Center Freq 2.440000000 GHz 3 Frequency
PNO: Wide C, Trig: Free Run

|FGain:Low _ ¥Atten: 30 dB

7 Mkr1 2.439 969 8 GHz Auto Tune
Ref Offset 8.97 dB

Ref 20.00 dEBm 8.109 dBm
CenlerFreq
2.440000000 GHz|
|
StartFreq
2.438500000 GHz|
L
Stop Freq
2.441500000 GHz|
|

CF Step
300.000 kHz
Auto Mzn

Freq Offset
0Hz|

Span 3.000 MHz|
#VBW 10 kHz Sweep 318.0 ms (30000 pts)

STATUS

BLE 1M Ant1l 2480

Center Freq 2.480000000 GHz ) HAvg Type: RMS
e Wide o Trig:Free Run AvglHold: 411100
IFGain:Low #Atten: 30 dB

00:07:44 PM £ug 05, 2034
TR Frequency

. Mkr1 2.479 982 2 GHZ

Ref 20.00 dem -10.454 dBm
CenterFreq
2.480000000 GHz|

StartFreq
2478500000 GHz,

Center 2.480000 GHz Span 3.000 MHz|
#R #VBW 10 kHz Sweep 318.0 ms (30000 pts]
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Appendix D: Band edge measurements

Test Graphs

BLE

1M Ant 1

Low 2402

Frequency

“Fast > Trig:Free Run
IFGain:Low #Atten: 30 dB
_ MIkr5 2.399 750 (IS
Ref 20.00 dBm -41.112 dBm) |
CenterFreq
2352500000 GHz|
[——
StartFreq
2300000000 GHz|
J—
WY T T T MR NN T e TR VT E AT T e L e StopFreq
2.405000000 GH|
J——
Start 2.30000 GHz Stop 2.40500 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 10.07 ms (1001 pts) 10.500000 MHz,
MKR MODE TRC SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE & M Man
I R
| N [17F] 2400000 GHz] I R R
Gl I A FreqOffset
3 G I I R
I NT1Tf[  2399750GHz| 1.112eBm| T ] i
N N R
I I R
I I R
I R R
10 I I A
11 I I I
>

STATUS

INT| SDURCE Of

BLE 1M Antl High 2480

RL RF 0 Q C
Center Freq 2.510000000 GHz i HAvg Type: T
5 Trig: Free Run Avg|Held: 100100
#Atten: 30 dB
ot Osot8.87 dB MKré 2.484 95 G FIEE
Ref 20.00 dBm -45.976 dBm) |
CenterFreq
2510000000 GHz|
N —
StartFreq
2.470000000 GHz
I——
LA A e e e L ol e A BN A
Stop Freq
2550000000 GHz
I—
Stop 2.55000 GHz, CF Step
#VBW 300 kHz Sweep 7.667 ms (1001 pts) 8.000000 MHz,
MER MODE' TRC SCL A FUNCTION FUNCTION wIDTH FUMCTION VALLE & All_h) Man
1 [ 2705d8m| [ [
2 [ ssseodgm| | | |
5 | sasgsdem| | | Freq Offset
¢ [ 45976dBm| [ | | .
& I I R
7 I I S R
8 S I S
9 I I N
10 I I N
11 R R R
< >
Addr®65, No. 7, Zone 2, Xinxing Industrial Par k, Fuhai Avgen uCeh,i n
Webh:ittp:// www. 1 Emaimt:i @5 1mt i C

Te073BB850UBI Mobi |l e6:34B33Wechat sa)me



Microtest
S

Page #1

Re

port

No.

-OMIT

Appendix E: Conducted Spurious Emission

Test Graphs

BLE

1M Ant 1

2402

RL AF SO8 A
Center Freq 2.402000000 GHz

Ref Offset 8.96 dB
Ref 28.96 dBm

I_:enter 2402000 GHz

PNO: Wide —»— 17ig: Free Run
IFGain: ow  #Atten: 30 dB

es BW 100 kHz #VBW 300 kHz

4 Type:
Avg|Held: 100100

Mkr1 2.401 958 GHz SUCHLEE
5.290 dBm

Frequency

CenterFreq
2402000000 GHz

StartFreq
2.400500000 GHz

0O~Reference

Span 3.000 MHz|
#Sweep 1.000 s (1001 pts)

STATUS

BLE 1M Antl 2402 30~1000

BLE 1M Antil 2402 1000~26500
Addr®65, No. 7, Zone 2, Xinxing Industrial Par k, Fuhai Avgen uCeh,i n
Te073BB850UBI Mobi |l e¢:34BB3Wechat same Webh:ttp:// www. I Emaimt:i @51mti . c:












